
Proposal

Johnstown, Colorado

Water Treatment Plant Expansion Design

February 5, 2021

Prepared for:



 

February 5, 2021 

 

Mr. Marco Carani, Director of Public Works  

Town of Johnstown 

450 South Parish 

Johnstown, CO 80534 

 

RE: Proposal for the Professional Engineering Services for the Expansion of the Johnstown Water 

Treatment Plant 

 

Dear Mr. Carani and Selection Committee Members: 

 

JVA, Incorporated (JVA) appreciates the opportunity to provide our response to the Town of 

Johnstown (Town) Request for Proposal for the Expansion Design of the Johnstown Water Treatment 

Plant (JWTP) project.  JVA has reviewed the RFP, addendums, and attended the preproposal meeting 
[...]
reconfigured for solids storage. The solids handling facility will be designed to handle the current 10 MGD 

capacity with expansion to 17 MGD. 

Woodmoor Water and Sanitation District 2021 Water Capital Improvement Projects, Monument CO. 

Principal-in-Charge for the design of the improvements to South Water Treatment Plant (SWTP), Central Water 

Treatment Plant (CWTP) expansion, and new Lake Pump Station, and new Well No. 21. The SWTP and CWTP 

are designed with oxidation and filtration for iron and manganese and both surface water and groundwater 

compliance. Each plant is designed to be converted seasonally from groundwater only to surface water. The 

projects included a new well and building, pretreatment building, filter replacement, chemical feed 

modifications and a new pump station.  

Parker Water and Sanitation District Rueter-Hess Water Purification Facility Residuals Ponds 

Expansion, Parker CO. Principal-in-Charge for the water treatment residuals project. Project included the 

preparation of a technical residuals analysis for the treatment system including ballasted flocculation 

pretreatment and ceramic membrane filtration. Quantified the solids quantity and types to size the pond 

expansion project. Prepared design drawings and CDPHE and BDR.  

Berthoud Water Treatment Plant Expansion, Berthoud, CO. Engineer of Record for the design and 

permitting of a 2.0 MGD expansion of the water treatment facility to 4.2 MGD firm capacity. Process upgrades 

include coagulation (chemical feed/dispersion), decreasing gradation of flocculation, two-train inclined plate 

settlers, two dual media filters with air scour, high service pump, and caustic corrosion control treatment prior 

to distribution. Improvements to the solids handling and backwash recovery system includes retrofitting an 

existing clarifier to a gravity thickener and upgrading a backwash holding basin to a residuals drying bed. 

Pueblo West Metropolitan District Water Treatment Plant Expansion, Pueblo West, CO. Engineer of 

Record for the design of a 5.0 MGD expansion of the water treatment facility which will assure the District will 

have additional water supply capacity for current peak water demands. The water treatment expansion includes 

upgrades to filtration, disinfection, chemical feed, backwash basins, and backwash solids drying beds. The new 

facility will have a total capacity of 21 MGD. 

Grand Junction Water Treatment Plant Improvements, Grand Junction, CO. Engineer of Record for the 

design and permitting of a filter upgrade to 16 MGD water treatment plant. The project includes replacement of 

existing filter underdrains and media as well as the addition of new blowers and air scour.  

City of Idaho Springs Water Treatment Plant Improvements, Idaho Springs, CO. Principal-in-Charge for 

design and construction administration of numerous improvements to the existing 2.0 MGD microfiltration 

water plant. Project included improvements to the Clean in Place (CIP) system such as chemical dosing, piping, 

and automation and dedicated sewer system. Chlorine gas disinfection system was replaced with sodium 

hypochlorite feed and remote fill system. Automated coagulant dosing system for TOC reduction was installed.  

Town of Crested Butte Water Treatment Plant Improvement Project, Crested Butte, CO QA/QC Manager 

for the design of a treatment plant expansion project for the Town’s existing membrane filtration water treatment 

plant. The expansion project featured an increase in the system capacity from 1.25 MGD to 1.66 MGD, 

redesigned chemical pretreatment system to optimize treatment efficiency and improve system hydraulics, and 

a building expansion to improve operability and access to process equipment. As part of this effort, funding 

from DOLA and SRF was facilitated to finance the construction. The project was designed on an expedited 

schedule and went from the planning stages of a comprehensive performance evaluation to 100% design and 

permitting in under one year. 

Education 

B.S. Montana State University, 
Civil Engineering, 2000 

Registration 

Professional Engineer: 
Colorado, 2006 

Professional Organizations  

Water Environment Federation 

Rocky Mountain Water 
Environment Association – 
Executive Committee 

American Water Works 
Association 

 



  

 Leah C. Opitz, P.E. 
 Project Engineer, Environmental Engineering 

Project Experience 

Project Engineer for the following Facilities and Utilities: 

Carter Lake Filtration Plant, Berthoud, CO – Design Engineer for the Carter Lake Filter (CLFP) 

Backwash Irrigation Beneficial Use Plan (BUP) Project. The CLFP consists of two plants with a combined 

capacity of 50 MGD. The CLFP has historically stockpiled WTP residuals on-site. Leah prepared a 

beneficial use plan (BUP) and permit for the use of CLFP water treatment residuals as well as use of the 

filter backwash water for irrigation. The BUP was prepared in accordance with CDPHE criteria and the 

permit for use was recently approved by the CDPHE. As a result, the residuals can be used for land 
reclamation and construction fill at designated areas. In addition, the CLFP has minimized discharges to 

surface water from their backwash water ponds.  

North Table Mountain Water and Sanitation District Water Treatment Plant Expansion, Arvada, 

CO –Design Engineer for the design of a water treatment plant expansion. The project included 

preliminary design, followed by a 60 percent design package and assistance with the Construction Manager 

at Risk (CMAR) procurement for the expansion.  The project includes a new administrative building, 

metering vault improvements, expansion of the ballasted flocculation pretreatment process, new 

conventional filters, chemical system improvements, clearwell baffling, a new valve vault, backwash 

automation, new onsite wastewater treatment system (OWTS), heating ventilation and cooling (HVAC) 

upgrades, electrical and controls upgrades, and an evaluation of their sludge drying beds and residuals 

handling practices.. 

Water Treatment Plant Master Plan, City of Northglenn, CO – Project Engineer for the water 

treatment plant master plan for the City of Northglenn.  The master plan included an evaluation of water 

quality and raw water resources and evaluation of existing infrastructure, which included analysis of 

treatment capacities for pretreatment, filtration, disinfection, chlorine contact, chemical systems and 

pumping systems.  Improvements and operational modifications were estimated and cost estimates were 

developed for each capital improvement project for the next 10 years.  

Soldier Canyon Filtration Plant, Fort Collins, CO – JVA was hired by SCFP to evaluate backwash 

supply (BWS) pumping to provide a higher level of service and redundancy during the peak water 

production periods. Currently the SCFP operates two (2) BWS pumps; the larger of the pumps used 

primarily during higher production periods and the smaller pump during lower production periods. During 

the peak production periods there is no backwash pump supply redundancy in a situation when the larger 

pump fails.  The smaller BWS pump is unable to keep up with the backwashing demands required by the 
filters. JVA was tasked with designing a redundant pump that would replace the smaller pump to meet 

peak BWS demands and minimize electric demand charges of BWS pumping during the lower production 

periods. JVA conducted a detailed site visit to collect data for the existing process equipment and electrical 

service and controls. Following this phase, JVA prepared a hydraulic model based on the current peak day. 

Solids Handling Facility, Town of Erie, CO – Design Engineer for a new solids thickening and 

dewatering process at the Town’s microfiltration water treatment plant.  The process is designed for 

ultimate WTP buildout of 16.65 MGD and an estimated 4,600 pounds of solids per day.  The existing 

solids settling and pretreatment sedimentation processes were evaluated and improvements recommended 

to improve the concentration and consistency of solids from the vacuum systems.  Design included a new 

gravity thickener, yard piping and vaults, 60,000 pound powder activated carbon silo and feed system, 

sodium permanganate system, centrifuge, site improvements, and a new building.  The project was a 

Design/Build alternative delivery.  

Berthoud Estates Wastewater Treatment Facility, Berthoud, Colorado – JVA completed a 

preliminary engineering report, site application, and wastewater utility plan based on ammonia discharge 

limits for an existing lagoon wastewater treatment plant. Alternatives evaluated included lagoon 

improvements, a new mechanical wastewater treatment plant, and several options for connecting to the 

Town of Berthoud sanitary sewer collection system.  The recommended alternative was to construct a new 

mechanical facility, and Berthoud Estates has secured State Revolving Fund (SRF) to commence design.  

The design phase will include a hydraulic profile of the WWTF that will remain within the existing 

constraints from the stationary collection system and discharge location elevations.  

 

Education 

B.S. Colorado State University, 
Civil and Environmental 
Engineering course work,  
2014-2016 

 

B.S. University of Maryland, 
Microbiology, 2009 
 

Registration 

Professional Engineer 
Colorado, 2020 

 

 

 
 



Melissa L. Rhodes 

 Senior Engineer, Environmental Engineering 

Project Experience 

Senior Engineer for the following Facilities: 

Town of Crested Butte Water Treatment Plant Improvement Project, Crested Butte, CO – Project 

engineer for the design of a treatment plant expansion project for the Town’s existing membrane filtration 

water treatment plant. The expansion project featured an increase in the system capacity from 1.25 MGD 

to 1.66 MGD, redesigned chemical pretreatment system to optimize treatment efficiency and improve 

system hydraulics, and a building expansion to improve operability and access to process equipment. As 

part of this effort, funding from DOLA and SRF was facilitated to finance the construction. The project 

was designed on an expedited schedule and went from the planning stages of a comprehensive 

performance evaluation to 100% design and permitting in under one year. 

North Table Mountain Water and Sanitation District Water Treatment Plant Expansion, Arvada, 

CO – Project engineer for the design and construction of a water treatment plant expansion. The project 

included preliminary design, followed by a 60 percent design package and assistance with the Construction 

Manager at Risk (CMAR) procurement for the expansion.  The project includes a new administrative 

building, metering vault improvements, expansion of the ballasted flocculation pretreatment process, new 

conventional filters, chemical system improvements, clearwell baffling, a new valve vault, backwash 

automation, new onsite wastewater treatment system (OWTS), heating ventilation and cooling (HVAC) 

upgrades, and electrical and controls upgrades. 

Berthoud Water Treatment Plant Expansion, Berthoud, CO – Project engineer for the design and 

permitting of a 2.0 MGD expansion of the water treatment facility to 4.2 MGD firm capacity. Process 

upgrades include coagulation (chemical feed/dispersion), decreasing gradation of flocculation, two-train 

inclined plate sedimentation, two dual media filters with air scour, high service pump, and caustic 

corrosion control treatment prior to distribution.  Improvements to the solids handling and backwash 

recovery system includes retrofitting an existing clarifier to a gravity thickener and upgrading a backwash 

holding basin to a residuals drying bed. Personal responsibility also included corrosion control analysis of 

the finished water quality and mitigation recommendations by utilizing bench-scale testing and water 

chemistry modeling.  

Town of Crested Butte Water Treatment Plant OCCTR Project, Crested Butte, CO – Project 

engineer for the design and permitting of an optimal corrosion control treatment evaluation. Project 

included water chemistry modeling to determine the best corrosion control approach.   

Town of Erie Water Treatment Plant Solids Handling Facility, Erie, CO – Project engineer for the 

Design Build of the Town of Erie WTP Solids Handling Project.  The Town of Erie has historically 

discharged WTP solids to the sanitary sewer system which caused issues with the biosolids handling at 

the WWTP due to PAC and other chemicals found in the residuals.  The WTP site has space constraints 

so mechanical dewatering will be utilized.  The project includes solids storage tanks, dewatering 

equipment, PAC relocation and the addition of sodium permanganate as a preoxidant. The new equipment 

will be housed in a new building over the old WTP tanks that will be reconfigured for solids storage.  The 

solids handling facility will be designed to handle the current 10 MGD capacity with expansion to 17 

MGD. 

Confidential Client, Idaho – Project/process engineer for evaluation of alternatives, bench testing, and 

basic engineering for a mine site in Idaho undergoing remediation under CERCLA. An alternatives 

analysis was done to select between ballasted sand flocculation, the high density sludge (HDS) process, 

and microfiltration. Alternatives were developed for flows up to 2,900 gpm for the removal of arsenic, 

copper and cobalt. After the alternatives analysis was completed a Basic Engineering Report and ±20% 

cost estimate was provided. 

 

 

Education 

M.S. Colorado School of Mines, 
Environmental Science and 
Engineering, 2010 

B.S. Colorado School of Mines, 
Environmental Engineering, 
2010 

Registration 

Professional Engineer: 
Colorado, 2015 

Professional Organizations  

RMWEA Industrial Pretreatment
 Committee 

Water Environment Federation 
(WEF) 

 

 

 

 

 



  

 Andrew C. Sparn 
 Project Manager, Environmental Engineering 

Project Experience 

North Table Mountain Water Treatment Plant Expansion, Golden, CO Project Manager responsible 

for design, permitting, and construction administration of the NTM WTP expansion project. The existing 

11 MGD WTP was designed and permitted for a capacity of 16 MGD. Water treatment improvements 

included the upgrade and replacement of the first generation Actiflo™ ballasted flocculation / 

sedimentation with the latest generation ballasted floc / sed system (Actiflo Turbo). The design also 

included multi-media filter expansion, baffling the chlorine contact basin to increase the baffling factor 

from 0.1 to 0.7 and achieve DOVE compliance, backwash recycle pumping improvements, and complete 

revamping of the primary and electrical service, ATS and standby generator, and SCADA / HMI / controls. 

In addition to process improvements, the project includes a chemical storage facility and an administration 

building with state certified water quality laboratory, operations laboratory, training center, kitchen, locker 

rooms, and operations offices. In addition, JVA prepared the RFP along at the 60 percent design 

documents to solicit qualified contractors for review and selection of a Construction Manager at Risk 

(CMAR) project delivery. JVA also assisted NTM in the preparation of a Department of Local Affairs 

(DOLA) Energy Impact Assistance Grant (EAIG) application. The District was awarded a grant of 

$1,000,000 partly due to an innovative hydrothermal HVAC heat pump design to reduce carbon fuels 

required to heat and cool the administrative / lab building (Green Energy).  

NTM Water Treatment Plant Evaluation and Capital Improvement Plan, Golden, CO Project 

Manager for a comprehensive performance evaluation and design to expand the District’s WTP to a firm 

16 MGD capacity. The CPE included assessing the condition and performance of each process, including 

raw water supply, pretreatment, chemicals, conventional filtration, clearwell/disinfection, and high service 